
tpomag.com
NOVEMBER 2017

SUSTAINABLE OPERATIONS:
Efficient lighting and power 
management in Santa Cruz

PAGE 28

HEARTS AND MINDS: 
A day to honor 

water pros
PAGE 16

TECH TALK: 
Better specs for 
coatings projects
PAGE 26

Jody Flannery 
Laboratory Technician
Rhinelander, Wis.

JODY FLANNERY’S DEDICATION 
TO PERFECT LAB PROCEDURE 
SERVES HER COMMUNITY WELL
PAGE 30

The Formula for
 

Excellence
The Formula for

 



HYBRID DIAPHRAGM METERING PUMP 

PRECISION 
CHEMICAL METERING 

FOR THE TREATMENT OF 

MUNICIPAL WATER 

& WASTEWATER 

� 2000:1 

VARIABLE FLOW RATE � .03-58 GPH (.11-219.6 LPH) 

VARIABLE WORKING PRESSURE � Up to 145 pslg (10 bar) 

SMOOTH CHEMICAL DOSING � No Pulsation Dampener Needed 
[...]
CIRCULATION: 68,317 copies per month.

© 2017 COLE PUBLISHING INC.  
No part may be reproduced without permission of publisher.

FREE INFO – SEE ADVERTISER INDEX

simply, in language both the reporter and his or her readers 
will understand. Avoid industry-insider terms and jargon.

 
Reporters cover viewpoints, not facts. This bit of wis-

dom comes from risk communication consultant Peter 
Sandman; in my experience, it rings true. A reporter unfa-
miliar with your issues isn’t equipped to judge that you and 
your experts are credible and those with contrary positions 
are not. Therefore, expect the reporter to give equal weight 
and space to someone with impressive credentials (like a 
scientist) and someone who has essentially none. That may 
not be fair, but that’s the way it is.

 
Different media have different needs. A newspaper 

reporter might interview you for a long and in-depth story. 
A radio or TV reporter most likely will not. In a two-minute 
TV evening news report, you can expect to be on the screen 
for perhaps 30 seconds or less. So you’d best distill your 
main point into a couple of crisp and memorable sentences.

 
Reporters aren’t your friends, but they can become 

your allies. To do their jobs, reporters need reliable news 
sources. If you gain credibility with local reporters — by 
welcoming their calls and consistently sharing useful infor-
mation — they may come to trust and rely on you. Then, 
they’ll be inclined to call you first when covering stories 
about the industry.

 
Reporters work on deadlines. Know this, and respect it. 

If a reporter leaves a message, call back as soon as you get it. 
If a reporter sends an email, reply now or — better yet — 
pick up the phone and call. If you wait, the deadline may 
pass and you’ll lose the chance to share your views and 
information.

 
Reporters care about accuracy. Nothing ruins a good 

journalist’s day like getting something wrong into print or 
on the air — but being human, reporters make mistakes. If 
you see an error in a story about your plant, you have the 
right to ask for a correction. Don’t call and berate the per-
son. Instead, politely explain what’s wrong. You may get an 
immediate correction; at the least, you’ll make sure the 
mistake isn’t repeated in future stories.

 
Reporters are people. They have homes, friends, fami-

lies, hobbies — and feelings — like anyone else. Like you, 
they’re trying to do a job as best they can. Show that you 
respect them and they’ll be all the more likely to respect you 
in return.   

In a two-minute TV evening news report, you can 

expect to be on the screen for perhaps 30 seconds 

or less. So you’d best distill your main point into  

a couple of crisp and memorable sentences.

Like something? Hate something? Agree? Disagree?
Share your opinions about TPO articles through our Letters to the Editor.

Send a note to editor@tpomag.com

Clean Dry Grit Saves 
Time & Money

HIGH PERFORMANCE 
  GRIT CLASSIFICATIONRoSF4 Coanda

✔ Lowest organic content reduces
 odors and hauling cost 

✔ Highest capture efficiency 
 on the market

✔ Effective grit sensor minimizes wear

✔ Award-winning service & support

✔ Simple to operate

huberforum.net/rosf4 | 704.949.1010

mailto:editor@tpomag.com
www.huberforum.net/rosf4


10     TREATMENT PLANT OPERATOR

www.aquaelectrozone.com    |    815-654-2501

A RELIABLE SOLUTION WITH A PROVEN TRACK RECORD 
The Aqua ElectrOzone™ ozone generation system is an ideal solution for water, wastewater and industrial applications 
requiring taste and odor control, bleaching/color removal, oxidation or disinfection. The system features advanced 
Metawater MicroGap™ glass lined dielectric core technology. Stainless steel elements are precision engineered for high 
dimensional accuracy resulting in consistent ozone generation, effi cient cooling and extremely low failure rates.

• Robust Design for Long Life Dependability
• Power Savings with Reduced Discharge Gap
• Low Harmonics with Solid State Pulse Width Modulation Power
• Low O&M Costs and Simple to Operate
• More than 800 Installed Units, Worldwide

Aqua ElectrOzone™ 
SAFE AND EFFECTIVE OZONE TREATMENT

Wylie, TX
Treating 770 MGD

World’s Largest Drinking Water Plant Using Ozone 

ElectrOzoneAd_2017_9x10.875.indd   1 1/24/17   10:09 AM

@tpomag.com

Visit tpomag.com and 
sign up for newsletters and 
alerts. You’ll get exclusive 
content delivered right to 
your inbox, and you’ll stay 
in the loop on topics 
important to you.

Emails  
& Alerts

Visit the site daily for new, exclusive content. Read our blogs, find resources and get the most out of TPO magazine.

DESALINATION OPTIONS

Carbon Nanotubes
A team of scientists recently devel-
oped carbon nanotube pores that 
can separate salt from seawater. 
The team also found that water per-
meability in carbon nanotubes (CNTs) 
with diameters smaller than a nanome-
ter exceeds that of wider carbon nanotubes 
by an order of magnitude. The nanotubes, 
hollow structures made of carbon atoms in a unique arrangement, are more 
than 50,000 times thinner than a human hair. 
tpomag.com/featured

HURRICANE HARVEY

Plants Devastated
It started Aug. 13 when a tropical wave off Africa’s west coast 
combined with a low-pressure area near the Cabo Verde 
Islands. By the end of the month, Hurricane Harvey made 
landfall in southeastern Texas, creating a humanitarian and 
public works crisis, and eventually leaving hundreds of water 
and wastewater treatment plants inoperative. Houston’s 
struggle isn’t that surprising when you consider that Harvey 
dumped an estimated 15 trillion gallons of water on the city. 
tpomag.com/featured

Join the Discussion
Facebook.com/tpomag    
Twitter.com/tpomag

FLOODED WWTPS

Interactive Map
As those in the water/wastewater industry know all too well, it’s not 
just homes that must be evaluated and rebuilt in the months following 
Hurricane Harvey’s devastation. The area surrounding Houston, 
Texas, is also home to hundreds of public and private facilities vital to 
infrastructure — and many of them were underwater. Take a look at 
an interactive map showing the facilities affected by the storm. 
tpomag.com/featured

“ “OVERHEARD ONLINE

“I’m just trying to figure out 
if there’s a way to get people 
to understand one system 
and take it from there.”
Water System Video Game Could Be Public Education Tool
tpomag.com/featured



tpomag.com    November 2017   11

www.aquaelectrozone.com    |    815-654-2501

A RELIABLE SOLUTION WITH A PROVEN TRACK RECORD 
The Aqua ElectrOzone™ ozone generation system is an ideal solution for water, wastewater and industrial applications 
requiring taste and odor control, bleaching/color removal, oxidation or disinfection. The system features advanced 
Metawater MicroGap™ glass lined dielectric core technology. Stainless steel elements are precision engineered for high 
dimensional accuracy resulting in consistent ozone generation, effi cient cooling and extremely low failure rates.

• Robust Design for Long Life Dependability
• Power Savings with Reduced Discharge Gap
• Low Harmonics with Solid State Pulse Width Modulation Power
• Low O&M Costs and Simple to Operate
• More than 800 Installed Units, Worldwide

Aqua ElectrOzone™ 
SAFE AND EFFECTIVE OZONE TREATMENT

Wylie, TX
Treating 770 MGD

World’s Largest Drinking Water Plant Using Ozone 

ElectrOzoneAd_2017_9x10.875.indd   1 1/24/17   10:09 AM

FREE INFO – SEE ADVERTISER INDEX

@tpomag.com

Visit tpomag.com and 
sign up for newsletters and 
alerts. You’ll get exclusive 
content delivered right to 
your inbox, and you’ll stay 
in the loop on topics 
important to you.

Emails  
& Alerts

Visit the site daily for new, exclusive content. Read our blogs, find resources and get the most out of TPO magazine.

DESALINATION OPTIONS

Carbon Nanotubes
A team of scientists recently devel-
oped carbon nanotube pores that 
can separate salt from seawater. 
The team also found that water per-
meability in carbon nanotubes (CNTs) 
with diameters smaller than a nanome-
ter exceeds that of wider carbon nanotubes 
by an order of magnitude. The nanotubes, 
hollow structures made of carbon atoms in a unique arrangement, are more 
than 50,000 times thinner than a human hair. 
tpomag.com/featured

HURRICANE HARVEY

Plants Devastated
It started Aug. 13 when a tropical wave off Africa’s west coast 
combined with a low-pressure area near the Cabo Verde 
Islands. By the end of the month, Hurricane Harvey made 
landfall in southeastern Texas, creating a humanitarian and 
public works crisis, and eventually leaving hundreds of water 
and wastewater treatment plants inoperative. Houston’s 
struggle isn’t that surprising when you consider that Harvey 
dumped an estimated 15 trillion gallons of water on the city. 
tpomag.com/featured

Join the Discussion
Facebook.com/tpomag    
Twitter.com/tpomag

FLOODED WWTPS

Interactive Map
As those in the water/wastewater industry know all too well, it’s not 
just homes that must be evaluated and rebuilt in the months following 
Hurricane Harvey’s devastation. The area surrounding Houston, 
Texas, is also home to hundreds of public and private facilities vital to 
infrastructure — and many of them were underwater. Take a look at 
an interactive map showing the facilities affected by the storm. 
tpomag.com/featured

“ “OVERHEARD ONLINE

“I’m just trying to figure out 
if there’s a way to get people 
to understand one system 
and take it from there.”
Water System Video Game Could Be Public Education Tool
tpomag.com/featured

http://www.aquaelectrozone.com


12     TREATMENT PLANT OPERATOR

TIM MILLS OPERATES THE TOWN OF 
BETHEL, VERMONT, WASTEWATER 
treatment plant all by himself. He’s up early to be 
at the plant by 6 a.m. He returns each night around 
7 o’clock to check on things before he heads to bed. 

He takes vacations in his RV just eight miles 
from town so he can maintain close contact with the 
plant. He’s been doing that since 1987, and he wouldn’t 
have it any other way. “It’s not a job, it’s a lifestyle,” 
says Mills, winner of the 2016 Operator Excellence 
– Wastewater award from the Green Mountain Water 
Environment Association. “You find out who you 
really are. There’s nobody else here to let you down. 
It’s just you.” 

 
KEEPING IT CLEAR

The Bethel treatment plant came online in 1987, 
the year the town hired Mills to operate it. The 
design flow is 115,000 gpd; an oxidation ditch pro-
cess yields crystal-clear effluent that’s discharged 
to Vermont’s White River.

The oval-shaped ditch (75 feet long by 20 feet 
wide by 7 feet deep) is equipped with a fin-type rotor 
that aerates and mixes the contents. Two circular 
clarifiers follow, and the effluent is UV disinfected. 
BOD and TSS removal averages 98 to 99 percent.

Waste activated sludge is stored on site in an 
aerobic digester that’s emptied twice a year. The digested material is hauled 
as a liquid to the Montpelier Wastewater Treatment Plant about half an hour 
away; it is dewatered there and sent to a landfill. 

For many years, the biosolids were applied by injection on farm fields, 
but the sites were in an area that the state Department of Fish and Wildlife 
is returning to its original condition. Hauling costs are about $25,000 a year 
— about 10 percent more than it cost to land-apply. “That’s a bargain when 

you consider the time saved, plus not having to deal 
with traffic or liability with the equipment on the 
road,” Mills says.

 
FLYING SOLO

As the sole operator, Mills has had to be creative 
and resourceful. When the state imposed effluent 
nitrogen requirements a few years ago, Mills put on 
his thinking cap and went to work on his oxidation 
ditch. “By controlling the speed of the rotor, we’ve been 
able to achieve nitrification-denitrification biologi-
cally,” he says. “We create an anoxic zone in the ditch.”

That is accomplished by increasing the mixed 
liquor suspended solids level and using the inverter 
on the rotor to slow it down so that oxygen levels 
drop to as low at 0.1 mg/L through the last one-
fourth of the ditch. “It gets just enough oxygen to 
make it around the bend” before encountering the 
rotor again, Mills says.

Temperature is another factor that makes it dif-
ficult to maintain the nitrification-denitrification 
process. “In the fall, when the wastewater tempera-
ture drops and we hit about 60 degrees F, we increase 
the MLSS load,” Mills says. “It doesn’t end up being 
a complete nitrification-denitrification process, but 
it’s close enough to maintain reasonably low nitro-
gen levels. We run with a heavy MLSS throughout 

the cold weather, and we can easily meet our limit of less than 11 pounds of 
nitrogen a day, even in January and February.”

 
DIVERSE EXPERIENCE

Adjusting the rotor system is just one of many steps Mills has taken to 
fix things and improve operations — and that goes to his background. After 
high school and a brief stint in landscaping, he earned his first operator’s 

G A N G
ONE-MAN
TIM MILLS RARELY STRAYS FAR FROM HIS SMALL COMMUNITY’S CLEAN-WATER PLANT. 
MAYBE THAT’S WHY IT RUNS SO WELL AND PRODUCES SUCH HIGH-QUALITY EFFLUENT.

STORY: Jim Force  |  PHOTOGRAPHY: Oliver Parini

wastewater: OPERATOR
top performer

Tim Mills, Wastewater Treatment Plant chief 
operator, Bethel, Vermont

‘‘I can tell how the plant is 

doing by the way it sounds. 

When I come back between  

7 and 9 at night, I listen to it.  

It’s hard to explain. You end  

up being intuitive by  

what you hear.”
TIM MILLS

Mills came to his wastewater career 
with a high school diploma and a 
background in landscaping. 



TIM MILLS OPERATES THE TOWN OF 
BETHEL, VERMONT, WASTEWATER 
treatment plant all by himself. He’s up early to be 
at the plant by 6 a.m. He returns each night around 
7 o’clock to check on things before he heads to bed. 

He takes vacations in his RV just eight miles 
from town so he can maintain close contact with the 
plant. He’s been doing that since 1987, and he wouldn’t 
have it any other way. “It’s not a job, it’s a lifestyle,” 
says Mills, winner of the 2016 Operator Excellence 
– Wastewater award from the Green Mountain Water 
Environment Association. “You find out who you 
really are. There’s nobody else here to let you down. 
It’s just you.” 

 
KEEPING IT CLEAR

The Bethel treatment plant came online in 1987, 
the year the town hired Mills to operate it. The 
design flow is 115,000 gpd; an oxidation ditch pro-
cess yields crystal-clear effluent that’s discharged 
to Vermont’s White River.

The oval-shaped ditch (75 feet long by 20 feet 
wide by 7 feet deep) is equipped with a fin-type rotor 
that aerates and mixes the contents. Two circular 
clarifiers follow, and the effluent is UV disinfected. 
BOD and TSS removal averages 98 to 99 percent.

Waste activated sludge is stored on site in an 
aerobic digester that’s emptied twice a year. The digested material is hauled 
as a liquid to the Montpelier Wastewater Treatment Plant about half an hour 
away; it is dewatered there and sent to a landfill. 

For many years, the biosolids were applied by injection on farm fields, 
but the sites were in an area that the state Department of Fish and Wildlife 
is returning to its original condition. Hauling costs are about $25,000 a year 
— about 10 percent more than it cost to land-apply. “That’s a bargain when 

you consider the time saved, plus not having to deal 
with traffic or liability with the equipment on the 
road,” Mills says.

 
FLYING SOLO

As the sole operator, Mills has had to be creative 
and resourceful. When the state imposed effluent 
nitrogen requirements a few years ago, Mills put on 
his thinking cap and went to work on his oxidation 
ditch. “By controlling the speed of the rotor, we’ve been 
able to achieve nitrification-denitrification biologi-
cally,” he says. “We create an anoxic zone in the ditch.”

That is accomplished by increasing the mixed 
liquor suspended solids level and using the inverter 
on the rotor to slow it down so that oxygen levels 
drop to as low at 0.1 mg/L through the last one-
fourth of the ditch. “It gets just enough oxygen to 
make it around the bend” before encountering the 
rotor again, Mills says.

Temperature is another factor that makes it dif-
ficult to maintain the nitrification-denitrification 
process. “In the fall, when the wastewater tempera-
ture drops and we hit about 60 degrees F, we increase 
the MLSS load,” Mills says. “It doesn’t end up being 
a complete nitrification-denitrification process, but 
it’s close enough to maintain reasonably low nitro-
gen levels. We run with a heavy MLSS throughout 

the cold weather, and we can easily meet our limit of less than 11 pounds of 
nitrogen a day, even in January and February.”

 
DIVERSE EXPERIENCE

Adjusting the rotor system is just one of many steps Mills has taken to 
fix things and improve operations — and that goes to his background. After 
high school and a brief stint in landscaping, he earned his first operator’s 

G A N G
ONE-MAN
TIM MILLS RARELY STRAYS FAR FROM HIS SMALL COMMUNITY’S CLEAN-WATER PLANT. 
MAYBE THAT’S WHY IT RUNS SO WELL AND PRODUCES SUCH HIGH-QUALITY EFFLUENT.

STORY: Jim Force  |  PHOTOGRAPHY: Oliver Parini

wastewater: OPERATOR
top performer

Tim Mills, Wastewater Treatment Plant chief 
operator, Bethel, Vermont

‘‘I can tell how the plant is 

doing by the way it sounds. 

When I come back between  

7 and 9 at night, I listen to it.  

It’s hard to explain. You end  

up being intuitive by  

what you hear.”
TIM MILLS

Mills came to his wastewater career 
with a high school diploma and a 
background in landscaping. 



14     TREATMENT PLANT OPERATOR

consequences of residents’ flush-it-and-forget-it syndrome. “People don’t 
understand what not to flush,” he says. He’s committed to a clean system that 
generates no emergencies.

“We contract for a Vactor Manufacturing truck to clean out all wet wells 
and sags every fall, just before winter. Our system is only 30 years old, but 
we also clean one mainline section of the system each year. It’s an ounce of 
prevention.” The town is fortunate to be home base for Green Mountain Pipe-
line Services, which cleans and lines pipes all over the Northeast: “They usu-
ally return home on Thursdays and are available for jobs locally on 
Fridays.”

The four pump stations create another set of issues. The system doesn’t 
flow by gravity — it’s 100 percent pumping. Electrical failures are the big-
gest problem. The two main pumping stations have 100 kW emergency die-
sel generators (Yankee) and so does the treatment plant.

The two main pump stations are also connected to the plant through radio 
communication, which alerts Mills of alarm by way of 
a pager. Always on the alert for improvements, Mills 
has changed the alarm systems in the pump stations.

“There are four floats in the wet wells of the pump 
stations,” he says. “The floats are set from lowest to 
highest: pump shut-off, lead pump, alarm, and finally 
lag pump. That way, I get alerted if the lead pump 
can’t keep up or is broken down and the lag pump is 
needed in order to keep up. That saves us a lot of 
trouble in the end. In my little world, that’s huge.”

 
SIGHTS AND SOUNDS

Like most solo operators, Mills has learned to 
look and listen to the treatment plant. “I can tell how 
it’s doing by the way it looks — the mixed liquor color 
in the oxidation ditch, the amount of algae on the 
walls of the ditch, and the effluent,” he says. “There’s 
a difference between clear effluent and polished efflu-
ent. Polished effluent actually glistens. It sparkles 
when the sun shines through it. You’re not going to 
make it any better.”

That’s important to Mills, who loves to fish. “I’m 
intrigued by the White River running past our plant,” 
he says. “When the plant’s running good, I feel that 
I am doing my part in maintaining the river and this 
job is something worth doing.

“I can tell how the plant is doing by the way it 
sounds. When I come back between 7 and 9 at night, 
[...]
for the essential work they perform. We felt like it was the right thing to do.”

Planning began in spring 2015. As word of the idea came out, it didn’t take 
long for partners to join in. “We found it to be a fairly straightforward pro-

cess,” Hanley says. “It wasn’t difficult finding partners. Once we explained 
what we were trying to do, groups were more than happy to contribute.”

 
MANY PLAYERS

In the end, the Service Authority was joined by several other organiza-
tions, including the Virginia Water Environment Association, the Virginia 

HEARTS
AND MINDS

LEFT: Dean Dickey, general manager of the Prince William County Service 
Authority, holds Joint House-Senate Commending Resolution HJ 88, which 
proclaims June 30 as Drinking Water and Wastewater Professionals Appre-
ciation Day. RIGHT: Virginia state Rep. Richard Anderson speaks at the 2016 
inaugural event. Anderson was instrumental in getting the Drinking Water and 
Wastewater Professionals Appreciation Day resolution passed.

Prince William County Service 
Authority employees perform 
valve exercising. June 30 is 
Drinking Water and Wastewater 
Professionals Appreciation Day 
in Virginia.

PHOTOS COURTESY OF THE PRINCE WILLIAM COUNTY SERVICE AUTHORITY

chapter of the American Water Works Association, the Metropolitan Wash-
ington Council of Governments, the Northern Virginia Regional Commis-
sion and the Virginia Rural Water Association.

“It’s an honor for our staff to work with the many talented and dedicated 
water professionals in Virginia and across metropolitan Washington, and 
we are thrilled that they’re being recognized,” says Chuck Bean, executive 
director of the Metropolitan Washington Council of Governments. “Our 
area utilities work around the clock to deliver clean drinking water and 
treat our wastewater. Their work is vital.”

Once the resolution was drafted, Anderson was happy to bring it to the House 
floor. “We have a week dedicated to safe drinking water every May, so it’s only 
right to show recognition for those that make it possible,” Hanley says. “State 
Rep. Anderson recognized that, too, and graciously agreed to be the sponsor.”

 
VITAL DUTIES

For background on the resolution, the partners provided their own 
takes on why treating water and wastewater is integral to public and envi-
ronmental health and welfare. The state’s water professionals provide 
drinking water and wastewater services for 8.3 million residents. They 
clean more than 620 mgd of wastewater.

“When you look at the various water crises around the country, you real-
ize how important it is to dedicate resources to improving infrastructure,” 
Hanley says. “While they are overlooked, the people behind that clean 
water are a major part of that infrastructure.”

Virginia celebrated its second Appreciation Day last June. The Service 
Authority celebrated with an ice cream social for employees and a presenta-
tion from Dean Dickey, general manager. Besides encouraging profession-
als and organizations to use the day as a platform to educate about water 
sector services, the Service Authority encourages utilities to lobby for their 
own state recognition.

“When we introduced this idea, partners were more than happy to jump 
on board,” Hanley says. “This resolution is another great way to keep the 
conversation going on the importance of clean water and about those who 
help deliver it to the public.”   

‘‘We have a week dedicated to safe drinking 

water every May, so it’s only right to show 

recognition for those that make it possible.”
KIPP HANLEY

Jacob Oney, water reclamation operator, samples the outfall at Prince 
William County’s H.L. Mooney Advanced Water Reclamation Facility.



tpomag.com    November 2017   17

Overlooked No More
VIRGINIA CELEBRATES JUNE 30 AS DRINKING WATER AND WASTEWATER PROFESSIONALS 
APPRECIATION DAY AS DECLARED BY THE STATE GENERAL ASSEMBLY

By Craig Mandli

When you work in water and wastewater, no news is typically good 
news. If the people you serve aren’t thinking about what you’re 
doing, it means you’re running a tight ship.

However, everyone appreciates a pat on the back once in a while. That’s 
why June 30 is known as Drinking Water and Wastewater Professionals 
Appreciation Day in Virginia. The day celebrates the efforts of water sector 
professionals to protect public health and the environment.

In early 2016, the state General Assembly passed Joint House-Senate 
Commending Resolution HJ 88 marking the special day. State Rep. Rich-
ard Anderson sponsored the resolution. Before holding elected office, 
Anderson served 30 years in the U.S. Air Force and saw firsthand the effects 
of inaccessible drinking water and inadequate wastewater treatment. 

“Day in and day out, these pros safeguard the health of our citizens and 
make invaluable and lasting contributions to the Prince William commu-
nity, and they care for our environment in the process,” Anderson says. 
“The General Assembly salutes the professionals who provide these invalu-
able services across the Commonwealth.”

 
SALUTING WATER HEROES

The Prince William County Service Authority came up with the idea 
for the resolution. The authority’s communications division contacted 
regional and state water sector organizations to gather support and worked 
with Anderson to compose the resolution.

“People take the water that comes from their tap for granted,” says Kipp 
Hanley of the communications division. “Because these professionals often go 
unnoticed day in and day out, our organization wanted them to be recognized 
for the essential work they perform. We felt like it was the right thing to do.”

Planning began in spring 2015. As word of the idea came out, it didn’t take 
long for partners to join in. “We found it to be a fairly straightforward pro-

cess,” Hanley says. “It wasn’t difficult finding partners. Once we explained 
what we were trying to do, groups were more than happy to contribute.”

 
MANY PLAYERS

In the end, the Service Authority was joined by several other organiza-
tions, including the Virginia Water Environment Association, the Virginia 

HEARTS
AND MINDS

LEFT: Dean Dickey, general manager of the Prince William County Service 
Authority, holds Joint House-Senate Commending Resolution HJ 88, which 
proclaims June 30 as Drinking Water and Wastewater Professionals Appre-
ciation Day. RIGHT: Virginia state Rep. Richard Anderson speaks at the 2016 
inaugural event. Anderson was instrumental in getting the Drinking Water and 
Wastewater Professionals Appreciation Day resolution passed.

Prince William County Service 
Authority employees perform 
valve exercising. June 30 is 
Drinking Water and Wastewater 
Professionals Appreciation Day 
in Virginia.

PHOTOS COURTESY OF THE PRINCE WILLIAM COUNTY SERVICE AUTHORITY

chapter of the American Water Works Association, the Metropolitan Wash-
ington Council of Governments, the Northern Virginia Regional Commis-
sion and the Virginia Rural Water Association.

“It’s an honor for our staff to work with the many talented and dedicated 
water professionals in Virginia and across metropolitan Washington, and 
we are thrilled that they’re being recognized,” says Chuck Bean, executive 
director of the Metropolitan Washington Council of Governments. “Our 
area utilities work around the clock to deliver clean drinking water and 
treat our wastewater. Their work is vital.”

Once the resolution was drafted, Anderson was happy to bring it to the House 
floor. “We have a week dedicated to safe drinking water every May, so it’s only 
right to show recognition for those that make it possible,” Hanley says. “State 
Rep. Anderson recognized that, too, and graciously agreed to be the sponsor.”

 
VITAL DUTIES

For background on the resolution, the partners provided their own 
takes on why treating water and wastewater is integral to public and envi-
ronmental health and welfare. The state’s water professionals provide 
drinking water and wastewater services for 8.3 million residents. They 
clean more than 620 mgd of wastewater.

“When you look at the various water crises around the country, you real-
ize how important it is to dedicate resources to improving infrastructure,” 
Hanley says. “While they are overlooked, the people behind that clean 
water are a major part of that infrastructure.”

Virginia celebrated its second Appreciation Day last June. The Service 
Authority celebrated with an ice cream social for employees and a presenta-
tion from Dean Dickey, general manager. Besides encouraging profession-
als and organizations to use the day as a platform to educate about water 
sector services, the Service Authority encourages utilities to lobby for their 
own state recognition.

“When we introduced this idea, partners were more than happy to jump 
on board,” Hanley says. “This resolution is another great way to keep the 
conversation going on the importance of clean water and about those who 
help deliver it to the public.”   

‘‘We have a week dedicated to safe drinking 

water every May, so it’s only right to show 

recognition for those that make it possible.”
KIPP HANLEY

Jacob Oney, water reclamation operator, samples the outfall at Prince 
William County’s H.L. Mooney Advanced Water Reclamation Facility.

www.ipcol.com


18     TREATMENT PLANT OPERATOR

Productive Package
A SEQUENCING BATCH REACTOR PLANT IN A RURAL TENNESSEE COUNTY PROVIDES 
AN OPERATOR-FRIENDLY PROCESS THAT YIELDS QUALITY EFFLUENT AND SAVES ENERGY

By Ted J. Rulseh

The Moore County (Tennessee) Utility Department needed a new 
wastewater treatment plant. Its continuous-flow activated sludge 
package plant was showing its age; when it needed repairs, parts 

were hard to find.
In 2013, Rick Garland, utility manager, began planning a replacement. 

Construction started in early 2016, and a new sequencing batch reactor (SBR) 
plant went online on Feb. 1, 2017, with a design flow of 0.4 mgd and an aver-
age flow of 0.3 mgd.

The department chose an EcoCycle SBR from Parkson Corp. with a five-
step, fill-and-draw activated sludge process. All treatment steps occur within 
the system’s two tanks. Garland and operator Amy Smith have found the new 
process easy to operate, energy efficient, and effective in meeting permit 
requirements for BOD, TSS, and ammonia for discharge to Mulberry Creek, 
a tributary of the Elk River.

 
EFFICIENT TREATMENT

The Moore County Wastewater Treatment Plant in Lynchburg, Tennes-
see, serves a rural county with a population just over 6,000 but with only 311 
sewer connections; most of the homes are on septic systems. “We are so spread 
out in a big county that we can’t reach all of them,” observes Garland, holder 

of a Grade 3 wastewater operator license along with water distribution and 
backflow prevention licenses.

The flow to the treatment plant is residential; the community is home to 
the Jack Daniel’s distillery, which has its own SBR treatment systems and 
would only send flow to the Moore County plant in an emergency.

Influent to the plant passes through a bar screen (Vulcan Industries) and 
then enters the SBR process for a six-hour cycle. The first step is anoxic fill, 
during which the aeration systems are off, creating anaerobic and anoxic 
conditions that discourage filamentous bacteria and encourage facultative 
bacteria that settle efficiently. Residual nitrate is removed in this step, cre-

ating anaerobic conditions that promote the growth of volatile fatty acids 
and phosphorus-removing bacteria. Late in this stage, aeration is activated 
so the bacteria can begin metabolizing the organic matter they absorbed. 
Simultaneous nitrification and denitrification occurs in this period.

Once the SBR fill step is complete, the flow is diverted to another basin 
and the SBR enters the react step, where aeration and mixing occur until 
biodegradation of organics is complete. Aeration is provided through fine-

bubble diffusers that are mounted 
on retrievable grids so they can be 
accessed for maintenance without 
dewatering the tanks. Two 15 hp pos-
itive displacement blowers (Univer-
sal Blower Pac) supply the process 
air. Mixing is provided by floating 
downdraft mixers (Aerator Solutions) 

in the center of each SBR. Dissolved oxygen (DO) is monitored to determine 
when residual DO starts to form, indicating that oxygen demand for the 
batch has been satisfied and treatment is complete. Luxury uptake of phos-
phorous occurs during this step.

In the settle step, liquid-solids separation occurs. Because no flow enters 
the reactor in this phase, a perfect, quiescent condition is created. Operators 
can adjust the settle period, which usually lasts 45 minutes. In the decant 
step, effluent is withdrawn from roughly the upper four feet of the 19-foot-
deep, 50-foot-diameter reactor tank. The floating decanter removes effluent 
from below the water surface to exclude foam, scum and floatables.

wastewater:
HOW WE DO IT

“With the old system, ammonia would spike up and down, and we had to 

really stay on top of that. There were times when ammonia was as high as 

5 mg/L. With the SBR system, ammonia has been under 1 mg/L all the time.”
AMY SMITH

The SBR system (Parkson Corp.) includes the two concrete tanks on the left. 
The large metal tank (shown while under construction) includes the post-
equalization basin and two digesters. The chlorine contact chamber is on  
the far left.

Moore County Wastewater Treatment Plant
PERMIT AND PERFORMANCE

 PERMIT EFFLUENT

 25 mg/L monthly average 
BOD 35 mg/L weekly average 2.0 mg/L
 40 mg/L daily maximum

 30 mg/L monthly average
TSS 40 mg/L weekly average 1-2 mg/L
 45 mg/L daily maximum

Ammonia Summer: 5.8 mg/L weekly average < 1 mg/L
 Winter: 14 mg/L weekly average

Finally, in the idle step, waste activated sludge is removed to maintain 
the correct biomass population in the reactor. Aeration and mixing are turned 
off as the reactor waits for the next cycle to begin.

The SBR-treated effluent proceeds to a post-equalization tank for final 
aeration and then to a contact chamber for chlorination with bleach, followed 
by dechlorination with sodium bisulfite and discharge to the creek. Waste 
activated sludge is delivered to aerobic digesters; the resulting biosolids are 
land-applied.

 
CONSISTENT PROCESS

Smith observes that the SBR runs with minimal operator attention; a 
feedback loop based on the DO level determines when to run the aeration 

systems. Effluent BOD and TSS are about the same as with the old plant, but 
nitrogen removal improved from 30 to 50 percent up to 75 to 80 percent.

“With the old system, ammonia would spike up and down, and we had 
to really stay on top of that,” Smith says. “There were times when ammonia 
was as high as 5 mg/L. With the SBR system, ammonia has been under 1 
mg/L all the time.” 

As of last May, Garland reported electric bills with the SBR at $1,300 to 
$1,800 per month, versus an average of about $2,300 per month and as high as 
$2,700 per month with the old plant. (He noted at the time that the old process 
was still treating a portion of the wastewater as the SBR was being phased in.)

Smith expressed satisfaction with the training provided by the manu-
facturer. A Parkson Corp. representative was on site for two weeks for the 
initial filling of the system and to ensure that all was operating as designed. 
When the time came to begin wasting sludge, the representative talked Smith 
through the process over the phone. In a later phone call, he helped Smith 
reset the process after a two-hour power outage.

“The SBR has been really easy to learn and is a more user-friendly pro-
cess,” Smith says. “Also, during rain events, we’re not here until 11 o’clock 
anymore trying to run the water through the system. The SBR can adjust its 
cycle time to the flow coming in. Right now, we’re on a six-hour cycle, but if 
we have an increase in flow, it shortens the cycle to four hours. That’s very nice.”

Garland concludes, “I’ve been very pleased with the project and with the 
assistance we received from Parkson. We couldn’t ask for a better setup.”   

The Moore County Wastewater Treatment Plant SBR aeration tank before 
filling (above), and in operation (below).



tpomag.com    November 2017   19
FREE INFO – SEE ADVERTISER INDEX

Productive Package
A SEQUENCING BATCH REACTOR PLANT IN A RURAL TENNESSEE COUNTY PROVIDES 
AN OPERATOR-FRIENDLY PROCESS THAT YIELDS QUALITY EFFLUENT AND SAVES ENERGY

By Ted J. Rulseh

The Moore County (Tennessee) Utility Department needed a new 
wastewater treatment plant. Its continuous-flow activated sludge 
package plant was showing its age; when it needed repairs, parts 

were hard to find.
In 2013, Rick Garland, utility manager, began planning a replacement. 

Construction started in early 2016, and a new sequencing batch reactor (SBR) 
plant went online on Feb. 1, 2017, with a design flow of 0.4 mgd and an aver-
age flow of 0.3 mgd.

The department chose an EcoCycle SBR from Parkson Corp. with a five-
step, fill-and-draw activated sludge process. All treatment steps occur within 
the system’s two tanks. Garland and operator Amy Smith have found the new 
process easy to operate, energy efficient, and effective in meeting permit 
requirements for BOD, TSS, and ammonia for discharge to Mulberry Creek, 
a tributary of the Elk River.

 
EFFICIENT TREATMENT

The Moore County Wastewater Treatment Plant in Lynchburg, Tennes-
see, serves a rural county with a population just over 6,000 but with only 311 
sewer connections; most of the homes are on septic systems. “We are so spread 
out in a big county that we can’t reach all of them,” observes Garland, holder 

of a Grade 3 wastewater operator license along with water distribution and 
backflow prevention licenses.

The flow to the treatment plant is residential; the community is home to 
the Jack Daniel’s distillery, which has its own SBR treatment systems and 
would only send flow to the Moore County plant in an emergency.

Influent to the plant passes through a bar screen (Vulcan Industries) and 
then enters the SBR process for a six-hour cycle. The first step is anoxic fill, 
during which the aeration systems are off, creating anaerobic and anoxic 
conditions that discourage filamentous bacteria and encourage facultative 
bacteria that settle efficiently. Residual nitrate is removed in this step, cre-

ating anaerobic conditions that promote the growth of volatile fatty acids 
and phosphorus-removing bacteria. Late in this stage, aeration is activated 
so the bacteria can begin metabolizing the organic matter they absorbed. 
Simultaneous nitrification and denitrification occurs in this period.

Once the SBR fill step is complete, the flow is diverted to another basin 
and the SBR enters the react step, where aeration and mixing occur until 
biodegradation of organics is complete. Aeration is provided through fine-

bubble diffusers that are mounted 
on retrievable grids so they can be 
accessed for maintenance without 
dewatering the tanks. Two 15 hp pos-
itive displacement blowers (Univer-
sal Blower Pac) supply the process 
air. Mixing is provided by floating 
downdraft mixers (Aerator Solutions) 

in the center of each SBR. Dissolved oxygen (DO) is monitored to determine 
when residual DO starts to form, indicating that oxygen demand for the 
batch has been satisfied and treatment is complete. Luxury uptake of phos-
phorous occurs during this step.

In the settle step, liquid-solids separation occurs. Because no flow enters 
the reactor in this phase, a perfect, quiescent condition is created. Operators 
can adjust the settle period, which usually lasts 45 minutes. In the decant 
step, effluent is withdrawn from roughly the upper four feet of the 19-foot-
deep, 50-foot-diameter reactor tank. The floating decanter removes effluent 
from below the water surface to exclude foam, scum and floatables.

wastewater:
HOW WE DO IT

“With the old system, ammonia would spike up and down, and we had to 

really stay on top of that. There were times when ammonia was as high as 

5 mg/L. With the SBR system, ammonia has been under 1 mg/L all the time.”
AMY SMITH

The SBR system (Parkson Corp.) includes the two concrete tanks on the left. 
The large metal tank (shown while under construction) includes the post-
equalization basin and two digesters. The chlorine contact chamber is on  
the far left.

Moore County Wastewater Treatment Plant
PERMIT AND PERFORMANCE

 PERMIT EFFLUENT

 25 mg/L monthly average 
BOD 35 mg/L weekly average 2.0 mg/L
 40 mg/L daily maximum

 30 mg/L monthly average
TSS 40 mg/L weekly average 1-2 mg/L
 45 mg/L daily maximum

Ammonia Summer: 5.8 mg/L weekly average < 1 mg/L
 Winter: 14 mg/L weekly average

Finally, in the idle step, waste activated sludge is removed to maintain 
the correct biomass population in the reactor. Aeration and mixing are turned 
off as the reactor waits for the next cycle to begin.

The SBR-treated effluent proceeds to a post-equalization tank for final 
aeration and then to a contact chamber for chlorination with bleach, followed 
by dechlorination with sodium bisulfite and discharge to the creek. Waste 
activated sludge is delivered to aerobic digesters; the resulting biosolids are 
land-applied.

 
CONSISTENT PROCESS

Smith observes that the SBR runs with minimal operator attention; a 
feedback loop based on the DO level determines when to run the aeration 

systems. Effluent BOD and TSS are about the same as with the old plant, but 
nitrogen removal improved from 30 to 50 percent up to 75 to 80 percent.

“With the old system, ammonia would spike up and down, and we had 
to really stay on top of that,” Smith says. “There were times when ammonia 
was as high as 5 mg/L. With the SBR system, ammonia has been under 1 
mg/L all the time.” 

As of last May, Garland reported electric bills with the SBR at $1,300 to 
$1,800 per month, versus an average of about $2,300 per month and as high as 
$2,700 per month with the old plant. (He noted at the time that the old process 
was still treating a portion of the wastewater as the SBR was being phased in.)

Smith expressed satisfaction with the training provided by the manu-
facturer. A Parkson Corp. representative was on site for two weeks for the 
initial filling of the system and to ensure that all was operating as designed. 
When the time came to begin wasting sludge, the representative talked Smith 
through the process over the phone. In a later phone call, he helped Smith 
reset the process after a two-hour power outage.

“The SBR has been really easy to learn and is a more user-friendly pro-
cess,” Smith says. “Also, during rain events, we’re not here until 11 o’clock 
anymore trying to run the water through the system. The SBR can adjust its 
cycle time to the flow coming in. Right now, we’re on a six-hour cycle, but if 
we have an increase in flow, it shortens the cycle to four hours. That’s very nice.”

Garland concludes, “I’ve been very pleased with the project and with the 
assistance we received from Parkson. We couldn’t ask for a better setup.”   

The Moore County Wastewater Treatment Plant SBR aeration tank before 
filling (above), and in operation (below).

http://www.enviro-care.com


20     TREATMENT PLANT OPERATOR

water: SYSTEM
top performer

By theNumbers
RANDY RANDALL AND HIS OPERATIONS TEAM RELY ON DATA TO PUMP WATER 
EFFICIENTLY AND TAKE FULL ADVANTAGE OF THE LOCAL UTILITY RATE STRUCTURE

STORY: David Steinkraus  |  PHOTOGRAPHY: Sallie Shatz

THE WATER DISTRIBUTION SYSTEM IN CENTERVILLE, 
Utah, has been recognized for its accomplishments, and it’s because Randy 
Randall thinks about harmony.

That isn’t a touchy-feely idea — it’s practical, says Randall, public works 
director. It grows from recognizing the energy inherent in moving water and 
from understanding the needs of the local electric utility. Combined with 
Randall’s enthusiasm for testing to determine what’s really happening, the 
approach has saved hundreds of thousands of dollars in power costs.

Centerville (population 16,500) is one of a string of suburbs north of Salt 
Lake City at the feet of the Wasatch Mountains. Most of the available land 
has been developed, and the population is expected to top out at about 20,000. 
Future development will consist of apartment buildings and other high-den-
sity uses.

 
KNOWING THE SYSTEM

The water system draws from six wells that require no chlorination and 
from the Weber Basin reservoir that’s operated by another entity (some chlo-
rination is required because the source is surface water). “One of our geo-
graphical blessings is we’re against the mountains, so we can place reservoirs 
there and don’t have to construct tall towers,” Randall says. All that water 
in a high place carries energy, and in Randall’s view, it is better to use and 
manage that energy than to let it dissipate and then add energy with a pump.  

“You need to know how your system operates: What are the loads? What 
are the demands?” Randall says. “I’ve been here long enough to know how 
much we need to pump per day, per week, and per year.” A few years ago, the 
system used 60 hp booster pumps, but they were running for one hour a day. 
Randall had a different goal: using smaller pumps during off-peak hours for 
the utility.

“We allow our reservoirs to act as a battery,” he says. “We used to refill 
the reservoirs completely. Because the smaller pumps don’t refill completely, 
the reservoirs drop a little bit more every day. At the end of a week, they’re 
typically 10 percent lower, and we refill completely over the weekend. There’s 
no hurry to fill the reservoir. As long as we have enough storage for fire flow 
and daily demand, what’s the rush?”

The team at the Centerville City Public Works facility includes, from left, 
Isaac Kershner, Steve Hunt, Ron Blackman and Sam Lovato, water 
operators; Randy Randall, Public Works director; and Mike Carlson,  
water supervisor and assistant Public Works director.

The Centerville City Public Works Facility.



tpomag.com    November 2017   21

water: SYSTEM
top performer

By theNumbers
RANDY RANDALL AND HIS OPERATIONS TEAM RELY ON DATA TO PUMP WATER 
EFFICIENTLY AND TAKE FULL ADVANTAGE OF THE LOCAL UTILITY RATE STRUCTURE

STORY: David Steinkraus  |  PHOTOGRAPHY: Sallie Shatz

THE WATER DISTRIBUTION SYSTEM IN CENTERVILLE, 
Utah, has been recognized for its accomplishments, and it’s because Randy 
Randall thinks about harmony.

That isn’t a touchy-feely idea — it’s practical, says Randall, public works 
director. It grows from recognizing the energy inherent in moving water and 
from understanding the needs of the local electric utility. Combined with 
Randall’s enthusiasm for testing to determine what’s really happening, the 
approach has saved hundreds of thousands of dollars in power costs.

Centerville (population 16,500) is one of a string of suburbs north of Salt 
Lake City at the feet of the Wasatch Mountains. Most of the available land 
has been developed, and the population is expected to top out at about 20,000. 
Future development will consist of apartment buildings and other high-den-
sity uses.

 
KNOWING THE SYSTEM

The water system draws from six wells that require no chlorination and 
from the Weber Basin reservoir that’s operated by another entity (some chlo-
rination is required because the source is surface water). “One of our geo-
graphical blessings is we’re against the mountains, so we can place reservoirs 
there and don’t have to construct tall towers,” Randall says. All that water 
in a high place carries energy, and in Randall’s view, it is better to use and 
manage that energy than to let it dissipate and then add energy with a pump.  

“You need to know how your system operates: What are the loads? What 
are the demands?” Randall says. “I’ve been here long enough to know how 
much we need to pump per day, per week, and per year.” A few years ago, the 
system used 60 hp booster pumps, but they were running for one hour a day. 